



# Regiomontana de Perfiles y Tubos, S.A. De C.V.

1ra. Poniente # 104, Parque Industrial Monterrey  
Apodaca, N.L.

## MILL CERTIFICATE

P.O. No.: N/A  
 SUPPLIER: AHMSA  
 STEEL GRADE: ASTM A-568  
 GRADO SAE: 1008

No. CERTIFICATE: 20101221-1  
 DATE: DICIEMBRE 21 2010  
 CUSTOMER: PLESA ANAHUAC Y CIAS, SA DE CV  
 MANUFACTURING: AS PER ASTM A-513

ITEM	SIZE	QUANTITY	DIMENSIONS		TEST RESULTS			CHEMICAL COMPOSITION				TENSILE TEST			REMARKS	HEAT NUMBER
		No. OF PCS. OR WEIGHT M. TON.	LENGHT LONGITUD	CAL. THIK.	HIDROST TEST	FLATTENING	DRIFT TEST	%				YIELD STRENGTH PSI	TENSILE STRENGTH PSI	ELONGATION %		
								C.	Mn.	P	S					
1	PTR 4 X 4	80	6.10 MTS	11	N/A	N/A	N/A	0.092	0.327	0.012	0.018	54,230	61,780	30	211426	HN403559
2	PTR 4 X 2	72	6.10 MTS	7	N/A	N/A	N/A	0.095	0.312	0.014	0.018	53,120	61,360	30	211426	HN403344
3	PTR 3 X 2	120	6.10 MTS	7	N/A	N/A	N/A	0.088	0.34	0.016	0.006	53,460	61,360	31	211426	HN403347

WE CERTIFY THAT THE ABOVE DESCRIBED MATERIAL SATISFY THE TEST RESULTS.

INSPECTOR